Register Number: 9021

Name of the Candidate:

May)

M.E. DEGREE EXAMINATION, 2005
( Environmental Engineering)
(Second Semester)
ENVC =201, Industrial Waste Water Treatment
(Common with Part=time)

(Times:s 3 Hours
Maximums 6C Marks

.Answer any five questions

1a. Define point and non-point sources of water pollution and give few examples for

each. (6 Marks)
1b. Why is it essential for an operator to understand the sources of industrial wastes?
(6 Marks)
2a. List the sources of heavy solids that can cause plugging of sewers.
(6 Marks)
2b. Describe how hydrogen sulfide is produced in sewer system and the problems it
can cause. (6 Marks)

3a. Describe two situations that could cause hydraulic overload in an industrial
[...]
5. Write an explanatory note on Land Pollution due to

unconlrolléd dhmping of Solid Wastes.

6.  Write the details about Code of Practice applicable to

new and existing industries.

7. Explain the Methodology of Environmeéntal auditing
and evaluation of audit results.

8. Write short notes on

(i) Common Effluent Treatment Plant

(i)  Categories of penalties for protecting the
Environment

(iii) . Cost benefit analysis of Environmental

problems.



Register Number:

6471

Name of the Candidate:

M.E. DEGREE EXAMINATION, 2008

(ENVIRONMENTAL ENGINEERING)

(SECOND SEMESTER)

ENVC-201. INDUSTRIAL WASTE WATER

May]

b)

b)

b)

b)

b)

TREATMENT

(Common with Part Time)

[Time : 3 Hours
Maximum : 60 Marks
Answer any FIVE questions.

All questions carry equal marks
State why Industrial Waste Water treatment is

necessary?

Discuss briefly about affect of Industrial Wastes
on the quality of environment.

What do you mean by toxic wastes? How are
they classified by the Indian Regulatory

authority?

Describe the effect of Industrial Waste Water on
Municipal Sewage treatment plants.

Explain in detail how Process Modifications and
Byproduct recovery reduce strength of Waste
from Industries.

Explain how neutralization of acid Waste and
alkaline Waste are carried out in Industries.

What' do you mean by “Proportioning™ and
explain its application in Industrial Waste Water

Treatment.

Suggest a suitable biological treatment system
to treat a Sugar Mill Waste.

Explain the application of anaerobic treatment
system for treatment of Industrial Waste Water.

Give a suitable treatment method to remove
dissolved in-organic substances from Industrial

Waste Water. .

Explain how metals are removed from
Industrial Waste effluents.

7. Write notes on the sources characteristics and
methods used for treatment of Paper Mill Wastes.

8. Write the characteristics of a Petroleum Refinery
Waste Water and describe the methods to treat the

same.



Register Number: 6472

Name of the Candidate:

M.E. DEGREE EXAMINATION, 2008
(ENVIRONMENTAL ENGINEERING)

(SECOND SEMESTER)

ENVC-202. DESIGN OF WATER AND WASTE

3]

[

WATER TREATMENT PLANTS

(Common with Part Time)

May] [Time : 3 Hours
Maximum : 60 Marks
Answer any FIVE questions.
Assume any necessary data siitably

All quesiions carry equai marks
'be maximum daily demand at a water purificaiion
plant has been estimated as 12 million liter/day. Design
the dimensions of a suitable sedimentation tank for the
raw supplies assuming a detention period of 6 hours and
the velocity of flow as 20-cm/min.

Design  a  coaguolation-cum-sedimentaiion tank with
continuous flow for a population of 60.000 persons with
a daily per capita water allowance of 12901t Make
suitable assumptions where needed.

From clear water reservoir 3 m deep and maximium
water level at 20.60, water is to be pumped to an
elevated reservoir at 75.00 at the constant rate of 9-takh
liter/hour. The distance is 1500 m. Give the econoinical
diameter of the rising main and the water horscpower of
the pump. Neglect minor losses and take {=.01.

Design a clariflocculator to treat 250m>/hour of water.
Assume necessary data suitably.

A filter unit is 4.5mx9.0 m. After (filtering
10000m~/day in 24 hours period, the filter is back
washed at a rate of 10liter/sq m/sec for 15 min.
compute the average filtration rate, quantity and
percentage of treated water used in back washing and
the rate of wash water flow in each trough. Assume 4

troughs.

The sewage is flowing at 4.5MLD from a clarifier to
a trickling filter. The 5-day BOD IS 160mg/l. the
value of the organic loading is 160-gm/m3/day and
surface loading 200l/m2/day. Determine the volume
of the filter and its depth. Also find efficiency of the
trickling filter.

The MLSS concentration in an aeration tank is
2500mg/l and the sludge volume after 30 min of
settling in a 1000ml graduated cylinder is 215 ml.
Calculated SVI, Return sludge ratio, SS concentration
in the recirculated sludge.

Design an oxidation pond for treating sewage from a
hot climatic residential colony with 5000 persons
contributing sewage at 120Ipcd. The 5-day BOD of
sewage is 300mg/I. .



Regisfer Number: 6473

Name of the Candidate:

tn

=3

M.E. DEGREE EXAMINATION, 2008
(ENVIRONMENTAL ENGINEERING)

(SECOND SEMESTER)

ENVC-203. ENVIRONMENTAL IMPACT
ASSESSMENT

(Common with Part Time)
May] [Time : 3 Hours
Maximum : 60 Marks

Answer any FIVE quesiions.
All questions carry equal marks

Explain how you would assess Environmental Impacts
due to major construction activity like Dams.

. How will you describe the Environmental Setting of an

affected Environment?

. How will you predict and assess the impacts on the Air

Environment?

. What are the various Legal aspects of EIA for setting

up of an Industry?

How will you conduct Socio-economic Survey for an
EIA Study?

Explain the various methods for ranking alternatives.
Explain the various features of 1SO 14,000 in details.

How will you predict and assess the impact on Soit
and Ground Water Environment?



Register Number: ‘ 6474
Name of the Candidate:

M.E. DEGREE EXAMINATION, 2008

(ENVIRONMENTAL ENGINEERING)
(SECOND SEMESTER)

ENVC-204. SOLID WASTE AND HAZARDOUS
WASTE MANAGEMENT

(Common with Part Time)

May) (Time: 3 Hours
Maximum: 60 Marks

Answer any FIVE questions
All questions carry equal marks

1. What are the objectives of solid Waste
Management? Distinguish between Garbage and
Rubbish. Give examples.

2. ‘Segregation and Separation of Waste at source is
the best Solid Waste Management’-Comment on the
statement.

3.  Explain briefly the Optimization route of collection

in Solid Waste Management.

4. What are the methods by which disposal of Solid
Waste Undertaken? Any two methods in details.

5. What is meant by Leachate? What are the
characteristics of the Leachate from a Municipal
Solid Waste Dump? What are the impacts of
Leachate? How it is prevented?

6.  Explain in detail the impact of improper solid Waste
Management in the Environment.

7.  What is meant t by Hazardous Waste? Distinguish
between Toxic Waste and Hazardous Waste. Suggest
an action to contain any one Hazardous Waste.

. Write short notes on:

i) Recovery and reuse in solid Waste
Management.

ii) Recent Amendment of  Environmenial
Protection Act relating to Hazardous Waste
Management.

iii) Vector Control in Solid Waste Management
Site.



Register Number: 6475

Name of the Candidate:

| BV B
) WY R

)

(v

M.E. DEGREE EXAMINATION, 2008
(ENVIRONMENTAL ENGINEERING)

(SECOND SEMESTER}

ViC-Z05. ENVIRONMENTAL MANAGEMENT

(Common with Part Time)
Mayj {Time : 3 Hours
Maximom : 66 Marks

Answer ary FIVE Guestiops.
Al questions carry equel inarks

What are the agencies responsible for the
implementation of Environmental iaws? Explain
their activities in implemeniations.

low pelluter pellitis the atmoespheric air and land?
By way of fixing standards how we are protecting our

spvironment.

How air guality survey is conducied in an area? How
you correct the violation?

What are the problems associated with Solid Waste
Management? What are the engineered control
measures for the Management of Solid Waste?

What are the Penalties categorized for the violators in .
Environmental Management?

Industries. o

-Describe the Codes of Practices applicable for New

What are the aims of Auditing? What are the
components of in the Auditated Reports? Explain
their importance.

How the Planners are responsible for safeguarding
our Environmental?



Register Number: 5922
Name of the Candidate:

M.E. DEGREE EXAMINATION, 2005
(ENVIRONMENTAL ENGINEERING )
SECOND SEMESTER

ENVC-202. DESIGN OF WATER AND
WASTEWATER TREATMENT PLANTS
(Common with Part Time)
November] [Time : 3 Hours
Maximum : 60 Marks (‘:-'x G k)
Answer any FIVE questions d
1.  Design a screen chamber for a population of
one lakh with per capita water supply as
135 Ipcd. The bar racks may be designed with
bar diameter facing the flow as 36mm and
clear opening 9mm, Angle of inclination as
45°. Check for head loss in the screen.

2. Detérmine the maximum displacement
velocity, without the condition of settied
particles being lifted up and the ratio of
length to the depth of the settling unit for the

following particles.
a) alum floc having Ss=1.15 and diameter
0.08cm and

b) anthracite coal dust having Ss = 1.6
and diameter = 0.008 cm. Assume f =
0.025 and temperature of basin = 20°C.

Design a coagulant aided sedimentation tank
to treat 16 MLD of raw water. Assume
suitable data wherever necessary.

Population = 100000
Per capita sewage flow = 135 Ipcd
Settled sewage BODs =210 mg/l

Design a slow sand filter system for a town ' Effluent BODs = 15 mg/l

having population of 20000 with an average

water supply rate as 70 lpcd. Assume 8.  State reasons for the following:

missing data wherever necessary. a) Slow sand filter is not effective when

turbidity is more than 20 NTU.

Two particle size distpbution of the stock b) Recirculation of either effluent or sludge
. sand to be used is given below in biological treatment process.
Sapof c) Necessity of scttling tank in biological
sand, mm 0.15 02 03 045 06 1 2 5
P % treatment units.
ercent . i
finer % 1 5 1 21 36 68 93 d) Mmte@ce of ?ower level of dissolved
The desired effective size of filter sand is oxygen in activated sludge process
0.5mm and the uniformity co-efficient is 1.5. acration tank.

Determine the diameters of the finer and
coarser particles that are required to be e
removed from the stock sand.

Design a high rate trickling filter to treat
settled domestic sewage having BOD of
210 mg/! for an average flow of 20 MLD to
satisfy an effluent BOD of 20 mg/l. Assume
the missing data suitably.

Design a conventional activated sludge plant
to treat settled domestic sewage with diffused
air system with the following data.



M.E. DEGREE EXAMINATION, 2007

(ENVIRONMENTAL ENGINEERING)

SECOND SEMESTER

ENVC-204. SOLID WASTE AND HAZARDOUS
WASTE MANAGEMENT

(Common with Part Time)

May] [Time : 3 Hours
Maximum : 60 Marks
Answer any FIVE questions.

1. (@) Explain the various environmental problems
due to solid\waste generation. 3

()  Describe the various types of solid waste. Give
the typical values of solid waste characteristics
for Indian condition. 9

2. (a) What is transfer station? What are its functions?
3)

(b)  Explain the environmental problems arise due 1o
solid waste transport. On what basis a collection

route will be selected. . )

Discuss the various volume reduction methods.

(98}

4. With a neat sketch explain the incineration of solid
waste. List the advantages and disadvantages of using
incinerators.




Register Number: 3539

Name of the Candidate:

ME BL. DEGREE EXAMINATION, 2008

(ENVIRONMENTAL ENGINEERING)

(SECOND SEMESTER)

ENVC-201.INDUSTRIAL WASTE WATER TREATMENT

Nov)

(Common with Part Time)

(Time: 3 Hours -
Maximum: 60 Marks

Answer any FIVE questions
All questions carry equal marks

a) Describe the characteristics of Industrial Waste
Water and how it is different from Domestic Waste
Water.

b) Explain the effect of BOD and suspended solids on
Sewage Treatment Plant.

a) What do you mean by Refractory Organics and
what are the industries likely to discharge waste
water containing the above Materials?

b) Explain almethod of removal of refractory organics
from Industrial Waste Water.

2
Explain in detail the waste reduction and
minimization methods, adopted at source.

a) Explain the following:
i) Equalization and ii) Neutralization

b) Describe in detail with sketch the dispersed air
Floatation phenomenon.

Why do we resort to aerobic technologies in Industrial
Waste Management? List down the relative
advantages and disadvantages of aerobic reactors over
Anaerobic Reactors.

a) Mention the application of membrane technology.

b) Enumerate the classification of membrane process.

¢) Write in detail the membrane operation with a neat
sketch.

a) Write the sources and characteristics of Waste
Water from a Diary Industry.

b) Explain with a flow diagram, the treatment of
Diary Wastes.

a) Explain ill effects of tannery effluent on the sewers
and on treatment Plant when it is discharged
without treatment.

b) Give the characteristics of Metal finishing
industrial Waste Water and explain how they are
treated.



Register Number: . 6476

Name of the Candidate:

M.E.

DEGREE EXAMINATION, 2008

(ENVIRONMENTAL ENGINEERING)

(SECOND SEMESTER)

ENVE-206. AIR QUALITY MONITORING AND

MODELLING
(ELECTIVE)

(Common with Part Time)

May| [Time : 3 Hours
Maximum : 60 Marks
Answer any FIVE questions.
1. a) What is meant by Air Sampling? 4)
b) What systems are adopted for Sampling?
Explain in detail? (8)
2. a) Write a note on Ambient Air Quality Standards
and Emission Standards. (6)
b) Discuss the factors influencing selection of
Sampling Locations of Ambient Air Quality
Index. (6)
3. a) Explain a method to analyse CO from Ambient
Air. ) (6)
b)  Explain the method of determination of SPM

and NOX in Ambient Air Samples. (6)

Explain the various features of Stack gas Sampling
train & the significance of each component. (12)

a) Brielfy explain the effects of wind speed &
terrain roughners on pollutants dispersion.  (6)

b) What is Plume rise? Discuss any two formulae
available for the computation of plume rise. (6)

A 1000 MW power plant burns coal 5.45t per hour
which has 3% sulphur content. The effective stack
height is 75m. The wind velocity at stack height is
6m/s. The atmospheric condition is moderately to
slight stable. Determine the maximum ground level
concentration of SO? and the distance from the stack
at which maximum occurs. (12)

Explain how will you construct wind rose diagram
for a location. (12)

Explain (i) Dry adiabatic lapse rate. 4)

(ii) Chemical eractions occurring in stratosphere. (8)



Register Number: 3540

Name of the Candidate:
M.E. DEGREE EXAMINATION, 2008
(ENVIRONMENTAL ENGINEERING)
(SECOND SEMESTER)

ENVC-202. DESIGN OF WATER AND WASTE
WATER TREATMENT PLANTS

(Common with Part Time)
November] [Time : 3 Hours
Maximum : 60 Marks
Answer any FIVE questions

Assume any necessary data suitably

1. A rectangular settling tank without mechanical
equipment is to treat 1.8 million liter/day of raw
water. The sedimentation period is to be 4 hours; the
velocity of flow 8 cm /min and the depth of the water
with sediment is 4.2m. if an allowance of 1.2m for
sediment is made what should be [i] the length of the

basin [ii] the width of the basin.

Design the water depth for a mixing basin having
around the end baffles in order to treat 48 million
liter/day of water. Assume the tank is divided into
two compartments each of width 8m. Assume
suitable detention time and flow velocity. The clear
distance between the baffles may be kept as
minimum. Mention the number of channels in the
tank and also the over all inside length of the tank.

A centrifugal pump driven by an electric motor lifts
water through a total height of 50 m from the
reservoir to the discharge end. The pump efficiency is
77% and the motor efficiency is 85%. The lift is
through 300m length of 10cm diameter pipe and the
pumping rate is 1500liter/min. If f is 0.025 and power
costs Rs1.25/kW hour, what is the cost of power for
pumping 4 million liter of water.

Calculate the important dimensions of a mixing unit,
flocculating unit and settling tank to treat a design
discharge of 13 million liter/day.

Design a water treatment unit with out any
pretreatment for town of population 75,000 whose
percapita demand is 135lped quality of water should
be in potable condition assume rate filtration as
2101t/hr/m2.

Determine the size of a high rate trickling filter for
the following data Sewage flow=4.5MLD;

recirculation factor =1.8; BOD of raw swage -

=250mg/t; BOD removal in primary tank =25%; final
effluent BOD desired=50ppm.

Design a conventional activated sludge plant to treat
domestic sewage with diffused air aeration system
with the following data. Population=35000, average
sewage flow=180Ipcd, BOD sewage =220mg/l, BOD
removal in primary tank =30%, overall BOD